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1. Applicant

- Name : SJIT Co.,Ltd

o Address : 54-11, Dongtanhana 1-gil, Hwaseong-si, Gyeonggi-do, Republic of Korea

> Date of Receipt : 2024-07-03

2. Manufacturer

- Name : SJIT Co.,Ltd

o Address : 54-11, Dongtanhana 1-gil, Hwaseong-si, Gyeonggi-do, Republic of Korea

3. Use of Report : For FCC & ISED Certification

4. Test Sample / Model : Audio Transceiver / ATM610

5. Date of Test : 2024-07-16 to 2024-08-20

6. Test Standard(method) used : FCC 47 CFR part 15 subpart C 15.247
ANSI C63.10-2013, ISED RSS-247 Issue 3 &
RSS-Gen Issue 5

7. Testing Environment : refer to 6 page

8. Test Results : Compliance

9. Location of Test : [X Permanent Testing Lab [ ] On Site Testing

(Address : (Unhak-Dong) 5, Dongbu-ro 221beon-gil, Cheoin-gu, Yongin-si,
Gyeonggi-do, Korea)

The results shown in this test report refer only to the sample(s) tested unless otherwise
stated. This report cannot be reproduced or copied without the written consent of CTK.

Tested by
Approval -~
Min-wook Jung: (Sj

Technical Manager

%
Won-Jae, Hwan ignatur

Remark. This report is not related to KOLAS accreditation and relevant regulation.
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1. General Product Description

1.1 Applicant Information

Company

SIJIT Co.,Ltd

Contact Point

54-11, Dongtanhana 1-gil, Hwaseong-si, Gyeonggi-do, Republic of

Korea

Contact Person

Name : Wan Seong Kim
E-mail : wskim@seongji.co.kr
Tel : +82-31-239-8194

Fax : -

1.2 Product Information

FCC ID

2BEK7ATM610

Certification Number ISED

32019-ATM610

Product Description

Audio Transceiver

Basic model(HVIN)

ATM610

Variant Model name

Operating Frequency

2 404.35 MHz - 2 474.35 MHz (4 MHz BW)

RF Output Power

ANT 0 : 13.80 dBm (23.99 mW)
ANT 1 : 13.90 dBm (24.55 mW)

Antenna type

PCB Antenna

Number of channels 36

Channel Spacing 2 MHz

Type of Modulation Pi/4-DQPSK

Power Source DC 3.3V

FVIN 2.0.65
1.3 Peripheral Devices

Device Manufacturer Model No. Serial No.

Notebook Computer HP HP ProBook 455 G7 5CD0234DX4
AC/DC Adapter HP TPN-CA16 L25298-002
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2. Accreditations

2.1 Laboratory Accreditations and Listings

Country Agency Registration Number
USA FCC 805871
CN : 8737A
CANADA ISED CAB ID : KR0025
KOREA NRRA KR0025

2.2 Calibration Details of Equipment Used for Measurement

Test equipment and test accessories are calibrated on regular basis. The maximum time
between calibrations is one year or what is recommended by the manufacturer, whichever is
less. All test equipment calibrations are traceable to the Korea Research Institute of Standards
and Science (KRISS), therefore, all Test Data recorded in this report is traceable to KRISS.
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3. Test Specifications

3.1 Standards

Section in Section in Requirement(s) Status Test
FCC RSS a (Note 1) Condition
RSS-247 5.2(a), . .
15.247(a) RSS-GEN 6.7 6 dB Bandwidth & 99 % Bandwidth C
15.247(e) RSS-247 5.2(b) Transmitter power spectral density C
Conducted
15.247(b) RSS-247 5.4(d) Output Power C
15.247(d) RSS-247 5.5 Unwanted emission C
15.209 RSS-Gen 6.13 Transmitter emission C Radiated
- Line
15.207(a) RSS-Gen 8.8 AC Conducted Emission C Conducted
Note 1: C=Complies NC=Not Complies NT=Not Tested NA=Not Applicable
Note 2: The data in this test report are traceable to the national or international standards.
Note 3: The sample was tested according to the following specification: FCC Part 15.247, ANSI C63.10-2013,
RSS-247 Issue 3, RSS-GEN Issue 5
Note 4: The tests were performed according to the method of measurements prescribed in KDB No.558074, ANSI
C63.10-2013

3.2 Testing Environment

Temperature i idi
Test Item Test Date po RelatlveoHumldlty
() (%)
6 dB Bandwidth & 99 % Bandwidth
Transmitter power spectral density 2024-07-26
~ 23~25 59~69
Maximum peak conducted output power 2024-08-13
Unwanted emission (Conducted)
1) 9 kHz to 30 MHz 2024-07-16
~ 24~25 50~57
2) 30 MHz to 1 GHz 2024-08-12
Transmitter
emission 3) 1 GHz to 18 GHz
(Radiated) 2024-07-25
4) 18 GHz to 26.5 GHz ~ 24~26 55~67
2024-08-2
5) Restricted Frequency 024-08-20
Bands
AC Conducted Emission 2024-08-12 24 55
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3.3 Mode of operation during the test

The EUT is operated in a manner representative of the typical of the equipments.
During at testing, system components were manipulated within the confines of typical usage to
maximize each emission. All modulation modes were tests.

Test Frequency

Lowest Frequency Middle Frequency Highest Frequency
2 404.35 MHz 2 440.35 MHz 2 474.35 MHz
Test mode Duty
Duty Cycle
100 %

ANT 0

[ Feyuigh Specrim Aty St 31

Avg Type:Log-Pwr

]
RO Fast o Trig: Free Run

= |

Marker

Jrms: Keyvight Spectrum Anadyzer - Swept SA

ANT 1

| . Avg Type: Log-Pwr

Marker

PO Fast o Trig: Free Run

IFGaindow #Atten: 30 dB Ext Gain: -0.85 dB Marker Table IFGainow #Atten: 30 dB Ext Gain: -0.85 dB Select Marker
|lon foii | | 1"
10080y Ref 20.00 dBm [ 104500 Ref 20.00 dBm
Maa'ke\rd:o[:;:;b Normal
Couple!
Marikers | Delta|
on i |

Fixed?
off}
All Markers Off| Properties®
More: More
202 Tof2

Center 2440350000 GHz Span 0 Hz Center 2,440350000 GHz Span 0 Hz

Res BW 1.0 MHz #VEW 1.0 MHz Sweep 15.00 ms (1001 pts) Res BW 1.0 MHz #VBW 1.0 MHz Sweep 15.00 ms (1001 pts);

s sTATUS,

s

sTATUS
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3.4 Maximum Measurement Uncertainty

The value of the measurement uncertainty for the measurement of each parameter.
Coverage factor k = 2, Confidence levels of 95 %

Description

Uncertainty

Conducted RF Output Power

1.5 dB (C.L. : Approx. 95 %, k = 2)

Power Spectral Density

1.5 dB (C.L. : Approx. 95 %, k = 2)

Occupied Bandwidth

0.1 MHz (C.L. : Approx. 95 %, k = 2)

Unwanted Emission(conducted)

3.0 dB (C.L. : Approx. 95 %, k = 2)

Radiated Emissions (f < 1 GHz)

3.82 dB (C.L. : Approx. 95 %, k = 2)

Radiated Emissions (f > 1 GHz)

4.50 dB (C.L. : Approx. 95 %, k = 2)

AC Conducted Emission

2.00 dB (C.L. : Approx. 95 %, k = 2)

3.5 Test Software

Conducted Test

Ics Pro Ver. 6.0.3

Radiated Test

EP5RE Ver. 6.0.10, ES10 Ver. 2022.04.000

Line Conducted Test

EMC32 Ver. 10.50.00
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4. Technical Characteristic Test

4.1 6 dB Bandwidth and 99 % Bandwidth
Test Procedures

KDB 558074 - Section 8.2
ANSI C63.10-2013 - Section 6.9.2 / Section 11.8.2
RSS-Gen - Section 6.7

Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that are
attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

Test Procedures

ANSI C63.10-2013 - Section 6.9.3
RSS-Gen - Section 6.7

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers are each equal to 0.5 % of the total mean power of
the given emission.

Use the 99 % power bandwidth function of the instrument and report the measured
bandwidth.

Test Settings :
Center frequency = the highest, middle and the lowest Frequencies
a) RBW = 100 kHz(6 dB Bandwidth, b) VBW = 3 x RBW
99 % Bandwidth)
c) Detector = peak d) Trace mode = Max hold
e) Sweep = auto couple

f) Allow trace to fully stabilize

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Limit : 6 dB Bandwidth
6 dB Bandwidth > 500 kHz

Limit : 99 % Bandwidth
N/A
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Test Data :

Mode Frequency 6 dB Bandwidth | 99 % Bandwidth Result
[MHz] [MHz] [MHz]
2 404.35 3.543 3.865
ANT O 2 440.35 3.530 3.875
2 474.35 3.485 3.856

Complies
2 404.35 3.594 3.859
ANT 1 2 440.35 3.506 3.865
2 474.35 3.552 3.880

See next pages for actual measured spectrum plots.
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ANT O - Lowest Frequenc

2 404.35 MHz

o L & AL SCHALTD |07 P 20, 024 Frequency
ICenter Freq 2.404350000 GHz i R
| YIFGainiLow ExtGain: 086d8  Radic Device: BTS
10 dBldiv Ref 20.00 dBm
Log
Center Freq|
2.404350000 GHz
Center 2.404 GHz Span 8 MHz CFstep
Res BW 100 kHz #VBW 300 kHz Sweep 1ms Ll
|Auto Man
Occupied Bandwidth Total Power 22.0 dBm
3.8649 MHz ——
Transmit Freq Error -31.920 kHz OBW Power 99.00 % OHg
x dB Bandwidth 3.543 MHz x dB -6.00 dB
s FR

2 440.35 MHz

Agilent Spoctrum Analyzor - Occupled BW.
=L RE_ |19 fc 1 SENGEIINT] ALIGNAJTD __|01:48:25 PM )2, 2024 Fraquancy
Center Freq: 2440350000 GH Radie Std: N
Cae R 3t S0 NI G — !':Ig:aF:e:el;‘un Avng:lu: 10010 i o
MFGainlow  #Atten: 28 dB ExtGain: 085d8  Radic Davice: BTS
10 dBidiv Ref 20.00 dBm
og T
Center Freq
2.440350000 GHz
Center 2.44 GHz Span 8 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms 800,000 kHz
Auto Man
Occupied Bandwidth Total Power 21.7 dBm
3.8747 MHz ==
Transmit Freq Error -35.820 kHz OBW Power 90.00 % Gl
x dB Bandwidth 3.530 MHz x dB -6.00 dB
uss Tysrans

2 474.35 MHz

ALISNANTS |DLSA-40PM 1426, 2024
Radio Std: None Frequency
—— Trig: Free Run Avg[Held: 10110
HFGain:Low #hAtten: 26 dB Ext Gain: 0.85 dB Radio Device: BTS
10 dBi Ref 20.00 dBm
Log

Center Freq
2474350000 GHz|
Center 2.474 GHz Span 8 MHz cF step
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms 5550 oo ki
. . lAuto Man

Occupied Bandwidth Total Power 21.3 dBm
3.8557 MHz —
Transmit Freq Error -35.942 kHz OBW Power 99.00 % OHz

x dB Bandwidth 3.485 MHz xdB -6.00 dB

s s

Project Number : CTK-R-2024-03591




K

CTK Co., Ltd.

Fhe Frime Lo of Globul gty Confeacn

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu,

Yongin-si, Gyeonggi-do, Korea
Tel: +82-31-339-9970
Fax: +82-31-624-9501

Report No.:

CTK-2024-02365
Page (12) / (88) Pages

[QF-QP15-07] Ver.02

ANT 1 - Lowest Frequenc

2 404.35 MHz

o 7L B
e Frequency
ICenter Freq 2.404350000 GHz i R
| HIFGain:Low ExtGain: 086d8  Radio Device: BTS
10 dBldiv Ref 20.00 dBm
og
Center Freq|
2404350000 GHz|
Center 2.404 GHz Span 8 MHz CFstep
Res BW 100 kHz #VBW 300 kHz Sweep 1ms Pkl
|Auto Man
Occupied Bandwidth Total Power 22.4 dBm
3.8589 MHz m—
Transmit Freq Error -33.068 kHz OBW Power 99.00 % OHg
x dB Bandwidth 3.594 MHz x dB -6.00 dB
ss g sTamus

2 440.35 MHz

Agilent Spoctrum Analyzor - Occupled BW.
M kL RE_ |19 fc 1 SENGEIINT] ALIGNAJTD __|03:2625 PM )2, 2024 Fraquancy
Center Freq: 2440350000 GH Radie Std: N
Cae R 3t S0 NI G — !':Ig:aF:e:el;‘un Avng:lu: 10010 i o
MFGainlow  #Atten: 28 dB ExtGain: 085d8  Radic Davice: BTS
10 dBidiv Ref 20.00 dBm
og T
Center Freq
A 2.440350000 GHz
Center 2.44 GHz Span 8 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms 800,000 kHz
Auto Man
Occupied Bandwidth Total Power 22.2 dBm
3.8654 MHz ==
Transmit Freq Error -37.561 kHz OBW Power 90.00 % Gl
x dB Bandwidth 3.506 MHz x dB -6.00 dB
uss Tysrans

2 474.35 MHz

ALIGNAUTO 03301250 1426, 2024
RadioSté:None | Frequency
5= Trig: Free Run AvglHold: 10110
MEGainLow  WAtten:28 6B ExtGain: 085dE  Radio Devica:BTS
10 dBi Ref 20.00 dBm
Log T
[ Center Freq|
t 2.474350000 GHz
|
|
|
|
|
Center 2.474 GHz Span 8 MHz CF st
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms 60 sk
, i lAuto Man
Occupied Bandwidth Total Power 21.6 dBm
3.8804 MHz Pe———
Transmit Freq Error -34.047 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.552 MHz xdB -6.00 dB
sc [re——
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4.2 Output Power
Test Procedures

KDB 558074 - Section 8.3.2.2 (Average Power)
ANSI C63.10-2013 - Section 11.9.2.2
RSS-Gen - Section 6.12

The transmitter output is connected to a spectrum analyzer and the analyzer's internal
channel power integration function is used to integrate the power over a bandwidth greater
than or equal to the 99% bandwidth.

Test Settings :

Center frequency = the highest, middle and the lowest Frequencies

a) span = 1.5 x OBW b) RBW = 1 MHz

c) VBW = 3 x RBW d) Sweep time = auto
e) Detector = RMS f) average at least 100
Limit :

Output Power < 1 W (30 dBm)

Test Data :

Frequenc L BRI Limit
Mode [I(\]lle] y data [dBm] Result
[dBm] [mW]
2 404.35 13.80 23.99
ANT O 2 440.35 13.52 22.49
2 474.35 12.89 19.45
30 Complies
2 404.35 13.90 24.55
ANT 1 2 440.35 13.84 24.21
2474.35 13.30 21.38

See next pages for actual measured spectrum plots.
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ANT 0 - Lowest Frequency (2 404.35 MHz)

Center Froq 2.404350000 GHz

Integration BW 3. 8649 MHz

B
Meas Setup

g 13, 3024
Radio Sl! Nnm

' Trig: Free Run Avg|Hold:>100100
HFGainLlow & #Atten: 30 dB ExtGain: -085d8  Radio Device: BTS Avg/Hold Num
100
lon off|
10 dB/div Ref 20.00 dBm
Log T
{ p AvgMode|
‘[ Ex Repeat]
t
|
[ Integ BW|
| 3.8648 MHz
Center 2.404 GHz Span 6.009 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power

13.80 dBm /3.865 MHz

Power Spectral Density

-52.07 dBm /Hz

sTATUS

PhNoise Opt|
Fast Tuning |
Auto

More,
10f2

ANT 0 - Middle Frequency (2 440.35 MHz)

xmmmbmym Chmdlm T -
NT[ :14:51 P Aug 13,2024 Fraqueney
Ci : 2.440350000 GH: R d d: Ni
Cantar Fraq 240350000 GHE ] T::“ér.:,‘m hgbokatogn
MFGain: [;;w #Anten: 30 dB Ext Gain: -0.85dB Radio Device: BTS
10 dBigiy Ref 20.00 dBm
og
Center Freq)|
- 2.440350000 GHz|
Center 2.44 GHz Span 6.025 MHz CF step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms §02.457 kiiz
Man|
Channel Power Power Spectral Density
Freq Offset
13.52 dBm /3.875 MHz -52.36 dBm /Hz 0Hz
s starus

ANT O - nghest Frequency (2 474.35 MHz)

Goniar Freq. 2474380000 GHz
' Trig: Free Run
#Atten: 30 dB

T
#FGain:Low

AvgHold:>100/100
Ext Gain: -0.85dB

-2 |

Meas Setup

R:dLo Std: None

Radio Device: BTS Avg/Hold Num
400

Ref 20.00 dBm

On Off|

AvgMode,
Repeat|

Integ BW||
3.8557 MHz|

Center 2.474 GHz

#Res BW 1 MHz #VBW 3 MHz

Span 5.995 MHz,
Sweep 1ms.

Channel Power

12.89 dBm / 3.856 MHz

uss

Power Spectral Density

-52.97 dBm /Hz

PhNoise Opt]
Fast Tuning |
auto Man)

More|
1 0f 2]

sTATUS
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ANT 1 - Lowest Frequency (2 404.35 MHz)

;2.4 Radio Std: None Meas Setup
= Tlig Free Run AvglHold:>100/100
#FGain:Low " #Atten: 3048 Ext Gain: -0.85 dB Radio Device: BTS A\l’g;‘HﬂId Num
100
lon off|
‘\u dBidiv Ref 20.00 dBm
og
— AvgMode,
lEx Repeat|
Integ BW|
3.8588 MHz|
Center 2.404 GHz Span 6 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
PhNoise Opt]
Fast Tuning ¥
13.90 dBm /3.859 MHz -51.96 dBm /Hz ate i
More|
1of2
usa smame
ANT 1 - Mlddle Frequency (2 440.35 MHz)
= xmmmbmym T -
TH [05:17:41 PM Aug 13,2024
Ceter Freg: 2.440350000 GHz Radic Std: None Meas Setup
= Trig: Fres Run AvglHold:>100/100
HFGain:Low #Atten: 30 dB ExtGain: -0.85dB  Radio Device: BTS AvgiHold Num|
100
on off
10deidy  Ref 20,00 dBm
09
AvgMode|
Exp Repeat|
Integ BW||
38664 MHz]
Center 2.44 GHz Span 6.01 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
PhNoise Opt
Fast Tuning b|
13.84 dBm / 3.865 MHz -52.04 dBm /Hz P4
More|
10f2
= smarus
ANT 1 - Highest Freq uency (2 474.35 MHz)
: = — T e ]
Center Fr-q 2474380000 GHz B Span
7~ Trig: Fres Run AvglHold:>100/100
#FGain:Low g #Atten: 30 dB Ext Gain: -0.85 dB Radio Device: BTS span
£.0000 MHz|
j0eRidiv  Ref 20,00 dBm
Log
Full Span
Center 2.474 GHz Span 6 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms LastSpan
Channel Power Power Spectral Density
13.30 dBm / 3.88 MHz -52.59 dBm /Hz
sa -
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4.3 Transmitter Power Spectral Density

Test Procedures

KDB 558074 - Section 8.4
ANSI C63.10-2013 - Section 11.10.2

This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance.

Test Settings :

Center frequency = the highest, middle and the lowest Frequencies

a) RBW : 3 kHz < RBW < 100 kHz b) VBW = 3 x RBW
c) span = 1.5 x DTS bandwidth d) Sweep time = auto couple
e) Detector = peak f) Trace mode= max hold

g) Allow trace to fully stabilize

h) Use the peak marker function to determine the maximum amplitude level within the RBW.

Limit :

Power Spectral Density < 8 dBm @ 3 kHz BW

Test Data :

Measurement ..
Mode Fr?atll-lezr:llcy data [:';1:] Result
[dBm]
2 404.35 -4.744
ANT 0 2 440.35 -5.217
2 474.35 -5.446
8 Complies
2 404.35 -4.235
ANT 1 2 440.35 -5.409
2 474.35 -5.175

See next pages for actual measured spectrum plots.
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ANT 0 - Lowest Frequency (2 404.35 MHz)

Frequency

Avg Type: Log-Pwr
ORI O G,,':g Wide == Trig: Free Run Avg|Hold: 3030

IFGain:Low #Atten: 20 dB Ext Gain: -0.85 dB
Mkr1 2.4

PE(M
ETfPFFFPP

Auto Tune|

10 deidiy - Ref 10.00 dBm
Log

Center Freq|
) 1 2.404350000 GHz|

StartFreq
2.401350000 GHz|

Stop Freq
2407350000 GHz|

CF Step)
600.000 kHz|
JAuto Man

Freq Offset
0 Hz|

Scale Type

Center 2.404350 GHz Span 6,000 MHz| |-°8 kin
#Res BW 3.0 kHz #VBW 10 kHz Sweep 632.7 ms (1001 pts

usc STATUS

ANT 0 - Middle Frequency (2 440.35 MHz2)

B xmgmmbuw iwqrst\ B T -

[ Frequency
Avg Type: Log-Pwr
snier Frog ZA40350000 EHER . et Ty Lo

=
IFGain:Low #Atten: 20 dB Ext Gain: -0.85 dB
Mkr1 2

Auto Tune|

10 di/div - Ref 10.00 dBm
Log

CenterFreq
Ty i 2.440350000 GHz

StartFreq
2.437350000 GHz|

Stop Freq
2443350000 GHz|

CF Step
600.000 kHz|
Man

Freq Offset
0Hz

Scale Type

Center 2.440350 GHz Span 6.000 MHz||-°9 Ly

#Res BW 3.0 kHz #VBW 10 kHz Sweep 632.7 ms (1001 pts]

usc ISTATUS

ANT O - Highest Frequency (2 474.35 MHz)

= ..ﬂ ms-mwwm ey o |
. Frequency
Avg Type: Log-Pwr
anier Fraq 2.474350000 Gm - _’_| e — Py ond
IFGain:Low #Atten: 20 dB Ext Gain: -0.85 dB

Mkr1 2.4

Auto Tune|

j0daidy  Ref 10.00 dBm

Center Freq|
2.474350000 GHz|

StartFreq
2471350000 GHz|

W 5 Stop Freq
2.4TT350000 GHz|

CF Step
600.000 kHz|
lAuto Man)

Freq Offset|
OHz

Scale Type

Center 2.474350 GHz Span 6.000 MHz [-°9 kin
|#Res BW 3.0 kHz #VBW 10 kHz Sweep 632.7 ms (1001 pts)|

Iusc. —

[QF-QP15-07] Ver.02 Project Number : CTK-R-2024-03591



K

CTK Co., Ltd.

Fhe Frime Lo of Globul gty Confeacn

CTK Co., Ltd.

(Ho-dong), 113, Yejik-ro, Cheoin-gu,

Yongin-si, Gyeonggi-do, Korea
Tel: +82-31-339-9970
Fax: +82-31-624-9501

Report No.:

CTK-2024-02365
Page (18) / (88) Pages

[QF-QP15-07] Ver.02

B SSN G,,':g Wide —5= Trig: FreeRun

IFGain:Low #Atten: 20 dB

ANT 1 - Lowest Frequency (2 404.35 MHz)

Avg Type: Log-Pwr Frequency
Avg|Hold: 30/30
Ext Gain: -0.85 dB

PE(M
ET[PFFFPP

10 deidiy - Ref 10.00 dBm
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54 Auto Tune|
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ANT 1 - Highest Frequency (2 474.35 MHz)
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4.4 Conducted Spurious emission
Test Procedures

KDB 558074 - Section 8.5
ANSI C63.10-2013 - Section 11.11.3
RSS-Gen - Section 6.13

The Unwanted emission from the EUT were measured according to the dictates PKPSD
measurement procedure in section 11.11 of ANSI C63.10-2013.

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated device is operating, the RF power that is produced shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided that
the transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of root-mean-square
averaging over a time interval, as permitted under Section 5.4(d), the attenuation required
shall be 30 dB instead of 20 dB. Attenuation below the general field strength limits specified
in RSS-Gen is not required.

Test Settings :

Center frequency = the highest, middle and the lowest Frequencies

a) RBW = 100 kHz b) VBW = 3 x RBW

c) Detector = peak d) Sweep time = auto couple
e) Trace mode= max hold

f) Allow trace to fully stabilize

g) Use the peak marker function to determine the maximum amplitude level.

Limit :

Emission level < 30 dBc

Test results : Complies
- All conducted emission in any 100 kHz bandwidth outside of the spread spectrum band
was at least 30 dB lower than the highest in-band spectral density. Therefore the applying
equipment meets the requirement.

See next pages for actual measured spectrum plots.
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Test Mode : ANTO

= 5 |
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Test Mode : ANT 1
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4.5 Radiated Emission

Test Location
Xl 10 m SAC (test distance : [ ] 10 m, [X] 3 m)
X 3 m SAC (test distance : 3 m)

Test Procedures

KDB 558074 - Section 8.5, 8.6
ANSI C63.10-2013 - Section 11.11, 11.12
RSS-Gen - Section 6.13

1) In the frequency range of 9 kHz to 30 MHz, magnetic field is measured with Loop
Antenna. The center of the Loop Test Antenna is 1m above the ground. During the
measurement the Loop Test Antenna rotates about its vertical axis for maximum
response at each azimuth about the EUT.

2) In the frequency rage above 30 MHz, Bi-Log Test Antenna(30 MHz to 1 GHz) and Horn
Test Antenna(above 1 GHz) are used. Test Antenna is 3 m away from the EUT. Test
Antenna height is carried from 1 m to 4 m above the ground to determine the
maximum value of the field strength. The emissions levels at both horizontal and
vertical polarizations should be tested.

Test Settings :
Frequency Range = 9 kHz ~ 26.5 GHz (2.4 GHz 10% harmonic)

a) RBW = 1 MHz for f = 1 GHz, 100 kHz for f < 1 GHz, 9 kHz for f < 30 MHz,
200 Hz for f < 150 kHz
b) VBW = RBW b) VBW = RBW

c) Sweep time = auto couple
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Limit :

Unwanted emissions that do not fall within the restricted frequency bands of Table 1 shall

comply either with the limits specified in the applicable RSS or with those specified in this

RSS-Gen.

FCC Part 15 § 15.205 (a) Except as shown in paragraph (d) of this section, only

spurious emissions are permitted in any of the frequency bands listed below:

Table 1. Restricted Frequency Bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8.3/626.8.38675 73-74.6 399.9.410 2690-2900 10.6-12.7
10.495-0.505 8.41425-8.41475 74.8-75.2 608-614 3260-3267 13.25-13.4
2.1735-2.1905 12.29-12.293 108-121.94 960-1240 3332-3339 14.47-14.5
4.125-4.128 12.51975-12.52025 123-138 1300-1427 3345.8-3358 15.35-16.2
4.17725-4.17775 | 12.57675-12.57725 149.9-150.05 1435-1626.5 3600-4400 17.7-21.4
4.20725-4.20775 13.36-13.41 1155665:522",'57255 1645.5-1646.5 4500-5150 22.01-23.12

6.215-6.218 16.42-16.423 156.7-156.9 1660-1710 5350-5460 23.6.24
6.26775-6.26825 | 16.69475-16.69525 | 162.0125-167.17 1718.8-1722.2 7250-7750 31.2-31.8
6.31175-6.31225 | 16.80425-16.80475 167.72-173.2 2200-2300 8025-8500 36.43-36.5
8.291-8.204 25.5-25.67 240-285 2310-2390 9000-9200 2Above 38.6

8.362-8.366 37.5.38.25 322-335.4 2483.5-2500 9300-9500

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

§ 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of

emissions appearing within these frequency bands shall not exceed the limits shown is

Section 15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in

Section 15.209 shall be demonstrated using measurement instrumentation employing a

CISPR quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section

15.209 shall be demonstrated based on the average value of the measured emissions.

The provisions in Section 15.35 apply to these measurements.

*Certain frequency bands listed in Table 1 and in band above 38.6 GHz are designated for

licence-exempt applications. These frequency bands and the requirements that apply to the
devices are set out in the 200- and 300-series of RSSs, such as RSS-210 and RSS-310,

which contain the requirements that apply to licence-exempt radio apparatus
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FCC Part 15 § 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from
an intentional radiator shall not exceed the field strength levels specified in the following
table 2 :

Except when the requirements applicable to a given device state otherwise, emissions from
licence-exempt transmitters shall comply with the field strength limits shown in table 2
Additionally, the level of any transmitter emission shall not exceed the level of the

transmitter’s fundamental emission.

Table 2. General Field Strength Limits for Licence-Exempt Transmitters (FCC)

Frequency(MHz) Flel?u\S/t/ﬁr)]gth FltiléljBit\/r;a:qt_;jth Deg?;;ncﬂeent
(meters)

0.009-0.490 2400/F(kHz) 48.5 - 13.8 300
0.490-1.705 24000/F(kHz) 33.8 - 23 30
1.705-30 30 29.5 30
30-88 100** 40 3
88-216 150** 43.5 3
216-960 200%** 46 3
Above 960 500 54 3

** Except as provided in 15.209(g).fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz,

76-88 MHz, 174-216 MHz, 470-806 MHz. However, operation within these frequency bands
is permitted under other sections of this Part, e.g.15.231 and 15.241.

Table 3. General field strength limits at frequencies below 30 MHz (ISED)

Magnetic Magnetic . .
Frequency(kHz) | Field Strength | Field Strength F(lgléiuit/rnir)mgih DeasurEanT:tr;trglstance
(uv/m) (dBuA/m)
9 - 490 6.37/F(kHz) -3~ -37.7 48.5 ~ 13.8 300
490 - 1705 63.7/F(kHz) | -17.7 ~ -28.6 33.8 ~ 23 30
1.705 - 30 0.08 -21.9 29.5 30

**Field Strength (dBuV/m) : Magnetic Field Strength (dBuA/m) + 51.5 (conversion factor).
The limit of 30 MHz or more is the same as Table 2.

Note :

1) For above 1 GHz, the emission limit in this paragraph is based on measurement
instrumentation employing an average detector, measurement using instrumentation with
a peak detector function, corresponding to 20 dB above the maximum permitted average
limit.

2) For above 1 GHz, limit field strength of harmonics : 54 dBuV/m@3 m (AV) and
74 dBuV/m@3 m (PK)

3) For measurement above 1 GHz, the resolution bandwidth is set to 1 MHz and video
bandwidth is set to 3 MHz for peak measurement.
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Test Setup :

1) For field strength of emissions from 9 kHz to 30 MHz

Tum Table+

s e,
DDA

Test Antenna Receiver+ Preamplifier+

2) For field strength of emissions from 30 MHz to 1 GHz

Test Antenna+

< 1Im . 4dm >

> ZR RS

]

O &
ot

< 80cm =4

Tum Table«

Receiver+ Preamplifier+
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3) For field strength of emissions above 1 GHz

Test Antenna+

<lm .. 4m >+
EUT«
TU.I'!I Table"'l W L R T

i

Cmmmm ey

< 1.5 m>

DDA
P

Receiver+ Preamplifier+
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Test results

1) 9 kHz to 30 MHz

Test mode : ANT O - Transmission status, Lowest Frequency

The requirements are:
X Complies

Test Data :

<<CTK>>

Project no. : CTK-R-2024-03591
Test Mode : ANT O

Tester : JMW

Date : 16 July, 2024 10:32

TT T T[T T T T[T T T[T T T T[T T[T [TTTr

Level [dB (pV/m) ]
o |
Q

WHMN;WM

TTT T[T T I T[T T T

10 | | Ll I I I B

0.009 0.100 1.000

Freguency [MHz]

10.000 30.000

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in

stand-up position(Y axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

4. This data is the Peak(PK) value.
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Test mode : ANT O - Receiving, status Lowest Frequency

The requirements are:

X Complies

Test Data :

<LCTK>>

Project no.
Test Mode
Tester

Date

: JMW

12 August,2024 21:50

=l

L. . L L L

Level [dB (uV/m)]
-]
o

%'MM""WM Ll

T e

TTTT “""”[éz;z

1.000

Frequency[MHz]

10.000 30.000

E 15E
Limit (QP)
0>

3m (9k-30M

Loop)

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

A WN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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Test mode : ANT 0 - Transmission status, Middle Frequency

The requiremen
Xl Complies

Test Data :

ts are:

Project no.
Test Mode
Tester
Date

: CTK-R-2024-03591
: ANT 0

: JMW

: 16 July,2024 10:39

<<CTK>>
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]
o
o

TT T T[T T T[T T[T T T[T T T[T T T[T [TTTF
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e |
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I {
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ansRenaaaanE

-
(=]
o
X<}

0.100

1.000

Fregquency [MHz]

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

4. This data is the Peak(PK) value.

[QF-QP15-07] Ver.02
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Test mode : ANT 0 - Receiving, status Middle Frequency

The requirements are:

X Complies

Test Data :

Project no.
Test Mode
Tester
Date

: CTK-R-2024-03591
: ANT O
: JMW

12 August,2024 22:12

<<CTE>>

~

| S S S R R R R A i

Level [dB(pV/m) ]
~J
[}

L‘Wﬂﬁj‘ L

TTTT T T T T[T TTT]T

0.100

1.000

Frequency [MHz]

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

A WN

. Thisdata is t

[QF-QP15-07] Ver.02

he Peak(PK) value.

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
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Test mode : ANT 0 - Transmission status, Highest Frequency

The requirements are:

Xl Complies

Test Data :

Frequency [MHz]

Result : No peak found

Remark :

<LCTE>>
Project no. : CTK-R-2024-03591
Test Mode : ANT O
Tester : JMW
Date : 16 July, 2024 10:46
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1. Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in

stand-up position(Y axis) and the worst case was recorded.

A WN

[QF-QP15-07] Ver.02

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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Test mode : ANT O - Receiving, status Highest Frequency

The requirements are:
X Complies

Test Data

Tester
Date

Project no.
Test Mode : ANT O

: JMW

<<CTEK>>

: CTK-R-2024-03591

: 12 August,2024 22:18
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LI L L L L LI L LS LY
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Frequency [MHEZ]

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

A WN

[QF-QP15-07] Ver.02

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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Test mode : ANT 1 - Transmission status, Lowest Frequency

The requirements are:
Xl Complies
Test Data :
<<CTE>>
Project no. CTK-R-2024-03591
Test Mode ANT 1
Tester JMIW
Date 16 July, 2024 10:18
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110 f \
100 F el
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E F \I
T T
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S so Ffpf 11
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Frequency[MHz]

Result : No peak found

Remark :

<F1_ANT

1. Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in

stand-up position(Y axis) and the worst case was recorded.

A WN
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. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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Test mode : ANT 1 - Receiving, status Lowest Frequency

The requirements are:
X Complies

Test Data :

<<CTE>>

Project no. : CTK-R-2024-0358%81

Test Mode : ANT O

Tester : JMW

Date : 12 August,2024 21 :56:

<FCC Part 15 C 3m(%9%-30M Loop)

Level [dB(uV/m) ]
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I .2 1 L L Y L Y R B R Y R 2
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TTTT T T T
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o
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o

Frequency[MHz]

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. This data is the Peak(PK) value.
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Test mode : ANT 1 - Transmission status, Middle Frequency

The requiremen
Xl Complies

Test Data :

ts are:

Fregquency[MHz]

<<CTE>>
Project no. : CTK-R-2024-03591
Test Mode : ANT 1
Tester : JMW
Date : 16 July, 2024 10:55
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Scan(V, PK)

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

2. Result = Reading + c.f(correction factor)

3. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

4. This data is the Peak(PK) value.

[QF-QP15-07] Ver.02
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Test mode : ANT 1 - Receiving, status Middle Frequency

The requirements are:

X Complies

Test Data :

$ CTK=R-2024-03591
: ANT 1

: JMW

: 12 August, 2024

M

2:01

L L L L L L L LB L LI LI

Level [dB (uV/m) ]

LR

TTT T[T I T[T T T =

Frequency[MHz]

10.000 30.000

£ 15 C 3m(9k-30M
Limit (QP)
T 1>

Loop)

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT

stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in

stand-up position(Y axis) and the worst case was recorded.

A WN

[QF-QP15-07] Ver.02

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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Test mode : ANT 1 - Transmission status, Highest Frequency

The requirements are:
Xl Complies

Test Data :

<<CTEK>>

Project no. : CTK-R-2024-035891
Test Mode 1 ANT 1

Tester : JMW

Date : 16 July,2024 11:01

<FCC Part 15 C 3m(8%k-30M Loop)
Limit (QF)

/ .

Level [dB (pV/m) ]
~J
o

M b

]_O Il | LA S L 0 Il | S S N | Il i | I Il
0.100 1.000 10.000 30.000

[==]
o
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o

Frequency [MHz ]

Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator

. This data is the Peak(PK) value.
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Test mode : ANT 1 - Receiving, status Highest Frequency

The requirements are:

X Complies

Test Data :

Project no.
Test Mode
Tester

Date

: CTK-R-2024-03591
: ANT 1
: JMW

12 August,2024 22:06

<<CTK>>
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Result : No peak found

Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

A WN

[QF-QP15-07] Ver.02

. Result = Reading + c.f(correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator
. This data is the Peak(PK) value.
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2) 30 MHz to 1 GHz

Test mode : ANT 0 - Transmission status Lowest Frequency

The requirements are:
X Complies

Test Data :

—1

fiy
T o] | . | . | www M

Reading i Margin
Frequency C.f Level PK Limit QP B . Angle
izl (P K| [B(L/m)] |[dB(uv/m)]|[dB(uv/m))| QR |Hetaht[em]) paegy Remark
31.358 | H| 29.0 -7.3 21.7 40.0 18.3 200.1 57.7
32.134 |V | 28.8 -7.6 21.2 40.0 18.8 200.0 |359.7
95.960 | H| 37.7 -15.0 22.7 43.5 20.8 200.1 |337.6
191.990 | H| 39.7 -15.2 24.5 43.5 19.0 99.9 1.0
947.135 |V | 27.2 5.0 32.2 46.0 13.8 400.0 0
969.833 | H| 26.0 5.9 31.9 54.0 22.1 200.1 |358.9
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.

A WN
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Test mode : ANT 0 - Receiving, status Lowest Frequency

The requirements are:
Xl Complies

Test Data :

1

e
3

Reading i Margin
Frequency C.f Level PK Limit QP . Angle
(P) PK QP-PK Height [cm] Remark
[MHz] [dB(uV)] [dB(1/m)] |[dB(uV/m)]|[dB(uV/m)] [dB] [deg]
30.097 H 28.1 -6.8 21.3 40.0 18.7 200.0 130.6
30.097 V 27.6 -6.8 20.8 40.0 19.2 100.0 282.3
143.975 | H 36.5 -12.8 23.7 43.5 19.8 200.0 280.7
191.990 | H 36.8 -15.2 21.6 43.5 21.9 200.0 358.6
956.932 |V 26.5 5.5 32.0 46.0 14.0 100.0 359.1
966.147 | H 26.1 5.8 31.9 54.0 22.1 200.0 236.0
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.

A WN
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Test mode : ANT 0 - Transmission status Middle Frequency

The requirements are:
Xl Complies

Test Data :

1

S ety

Reading i Margin
Frequency C.f Level PK Limit QP . Angle
(P) PK QP-PK Height [cm] Remark
[MHz] [dB(uV)] [dB(1/m)] |[dB(uV/m)]|[dB(uV/m)] [dB] [deg]
30.097 \ 28.2 -6.8 21.4 40.0 18.6 200.0 6.9
31.455 H 28.4 -7.3 21.1 40.0 18.9 99.9 18.0
143.975 | H 33.6 -12.8 20.8 43.5 22.7 200.0 325.2
191.990 | H 39.7 -15.2 24.5 43.5 19.0 99.9 356.3
962.752 | H 26.4 5.7 32.1 54.0 21.9 99.9 0.2
979.630 | V 25.6 5.8 31.4 54.0 22.6 100.0 0.4
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.
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Test mode : ANT 0 - Receiving, status Middle Frequency

The requirements are:
Xl Complies

Test Data :

1

! 'mwﬁ* %_. wn W
Reading i Margin
Frequency C.f Level PK Limit QP B . Angle
Mzl (P P | [4B(L/m)] |[dB(uv/m)]|[dB(uv/m)]| AR |Hetaht[em]) pqeqy Remark
30.194 |V | 27.4 -6.8 20.6 40.0 19.4 100.0 |319.0
30.679 | H| 27.9 -7.0 20.9 40.0 19.1 200.2 7.4
143.975 | H| 35.6 -12.8 22.8 43.5 20.7 200.2 [283.1
191.990 | H | 37.3 -15.2 22.1 43.5 21.4 100.0 0.8
969.542 | H| 25.8 5.8 31.6 54.0 22.4 100.0 43.4
992.628 |V | 26.1 5.6 31.7 54.0 22.3 100.0 |[271.4
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.
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Test mode : ANT 0 - Transmission status Highest Frequency

The requirements are:
Xl Complies

Test Data :

1

0

M%“ A S

i i Mgt o
Reading i Margin
Frequency C.f Level PK Limit QP . Angle
(P) PK QP-PK Height [cm] Remark
[MHz] [dB(uV)] [dB(1/m)] |[dB(uV/m)]|[dB(uV/m)] [dB] [deg]
31.358 H 28.5 -7.3 21.2 40.0 18.8 100.0 158.8
95.960 H 34.6 -15.0 19.6 43.5 23.9 300.0 353.8
143.975 | H 32.4 -12.8 19.6 43.5 23.9 200.0 359.1
191.990 | H 38.0 -15.2 22.8 43.5 20.7 100.0 359.7
964.304 | H 26.4 5.7 32.1 54.0 21.9 200.0 0.5
969.445 |V 26.3 5.8 32.1 54.0 21.9 200.0 0.7
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in
stand-up position(Y axis) and the worst case was recorded.

. Result = Reading + c.f(Correction factor)

. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain

. This data is the Peak(PK) value.
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The requirements are:

Xl Complies

Test Data :

Test mode : ANT O - Receiving, status Highest Frequency

I_
J
[
|
il
1)) |
, T -
Reading i Margin
Frequency C.f Level PK Limit QP . Angle
(P) PK QP-PK Height [cm] Remark
[MHz] [dB(uV)] [dB(1/m)] |[dB(uV/m)]|[dB(uV/m)] [dB] [deg]
30.388 \ 28.7 -6.9 21.8 40.0 18.2 100.0 349.5
31.164 H 28.0 -7.2 20.8 40.0 19.2 100.0 47.1
143.975 | H 35.2 -12.8 22.4 43.5 21.1 200.0 295.2
191.990 | H 37.3 -15.2 22.1 43.5 21.4 100.0 0.3
952.082 | H 26.3 5.3 31.6 46.0 14.4 100.0 197.0
981.764 |V 25.6 5.8 31.4 54.0 22.6 200.0 254.5
Remark :

1. Measuring position : The Unwanted emission was measured in the following position: EUT
stand-up position(Y axis), lie-down position(X,Z axis). The worst emission was found in

stand-up position(Y axis) and the worst case was recorded.

A WN
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. Result = Reading + c.f(Correction factor)
. Correction factor = Antenna factor + Cable loss + 6 dB attenuator - Amp Gain
. This data is the Peak(PK) value.
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